


IN THIS PACKAGE

B EARY HAth:
MT & REEERSRR, 5T EFEM BATHE -

In order to operate this model, you need to purchase the following items which are not included in the package.

NECESSARY |TE

MS NOT INCLUDED

A EANEREZIRER TR
Radio for engine-powered R/C helis,
and dry batteries.

O IF{E MM EFHRE T BERR,
fRIARZES, FEARI—

Ot A EIFESRIEZRIAAE.

@ This model requires a EMS System radio for

Engine-powered R/C heli with 5 servos
and 1 gyro.

@For more information of the radio, please refer

to the radio sets manual.

Transmitter

5L

é

Ni—

L

Receiver

BIPS
Switch

ERIEMEE NIRRT RERE
EFREREXFY

USE ONLY RADIO FOR ENGINE-
POWERED HELI MODEL (ANY OTHER
RADIO IS PROHIBITED!)

pragey
EE

Caution

T i

Cd Battery

T
O

S50RHSE
Muffler for 50 class

504 & F
Class 50 engine

1.

B o

Main Rotor Blades
FREAR

K ELength  600mm
fL{&Hole Diameter 4mm
B2 EThickness 12mm

AL R EE

Use only GLOW fuel for model engines,

*Do not use gasoline or kerosine.

*GLOW fuel is highly flammable and explosive, always use
with care!

. Always keep the fuel and empty fuel cans away from children.
. Never refuel before the engine has cooled down.
. Be careful not to drink or allow the fuel in contact with eyes.

BRERMR -
SR LU R - |
BRI EBELE 51 A0S - EANSLTERS

iH 7

=
Glow Fuel LEABRBUHNREASTIEILE -
EEEBLTRMN 3 —ERERHNRUNRA MM -
A GHHARA FEFRREEMRE -
Fuel Pump q:@]:ﬂﬂ

Starter Shaft
EEUPS

Fuel Filter
e i 2R

Plug Heater
BT

Loc
Loc

tite
tite BE 7K

(o E

Grease
i 8 i

Engine Starter

R FNEH

Battery for
Engine Starter
L

Instant Glue
K&K

B T A Tools necessary for assembly

<- ERIARIERE!

Handle the Tools Carefully!

AAWF (1. 5mm, 2mm, 2. 5mm, 3mm)
Hexagon wrench (1.5mm, 2mm, 2.5mm, 3mm)

Cutter Knife
;LT

Screw Driver
L¥2 )]
—F )
Needle Nose Pliers

S I




Step 1 Landing Gear & Front Plate

oy 4

M3 Nylon Nut M3 Washer M3x20 Socket M3x8 Socket

X 4 X 4 Head Bolt x4 Head Bolt x2
M3x5 Set Screw

x4

Front Plate M3x20 Socket

Head Bolt

Skid Foot

M3x5 Set Screw

Skid Tube

a) Use M3x20 Socket Head Bolts, Washers and Nylon Nuts to fix the Skid Foot on the
frame body.

’?h) Insert the 2 alumine Skid Tube into the Skid Foot, and use the M3 set Screw tight
em.

c) Use M3x8 Socket Head Bolts to fix the front plate on the body. Locktitle is needed
here.




Step 4. Main Shaft, Gear Set and Belt

-
M3x10 Socket M3x25 Socket  M3x5 Set M3 Nylon
Head Bolf x1 Head Bolt x1 Screw x| Nut x1

Main Shaft

Master Block Top Bearing Holder

Gear Set M3x10 Sockey Head Bolt
——M3 Nylon Nut
—M3x5 Set Screw
only fo help when tighting
the Socket Head Bolt.
M3x25 So Belt
Head Bol

Tobshow this step clearly, some irrelvant parts have been removed in the drawing
above.

a) Pull up the belt, circle it around the Pulley Wheel under the main Gear.

b) As showed above, insert the main shaft, use M3x25 bolt and Nylon Nut to fix the
Gear Set on the right position. Note: the M3 set screw is used to help inserting the
?ﬁclée’r HeSG? Bolt into right directoin. It is not needed to tight it up after installing

e Gear Set.

c) Tight up the Master Block underneath the Top Bearing Holder so that the main shaft
can not move vertically. Locktitle is needed on the M3x10 Socket Head Bolt.




Step 2. Install the Engine

4 -
M3 Nylon Nut M3 Washer M3x16 Socket
X 4 x4 Head Bolts x8
M3x10 Socket
M3x12 Socket M3x8 Socket
Head Bolfs x4 Head Bolfs x2 Head Bolts x2

An Engine Tool is needed to tight the Fan
Hub on the Engine.

M3x12 Socket
Head Bolt

Engine Nut

) Engine
Engine A S - py Cushion

ke’r Head Bolts

Engine Mount M3 Washer \'\Qggg gglc{fe’r

Bl _—>-

/

a) Assemble the Clutch, Fan Hub,
Fan, Engine, Crankcase Holder,
Egine Mount togather.

b) Insert the whole Engine Set from
the bottome up, Fix the Engine
Mount on the body. Then install
the Bottom Plate on the body.

Note: Locktitle is need on all Bolts |3 Nylon Nuts

in this step. M3x10 SocketHead
Bolts ‘




Step 3 Tail, Boom, Belt and Fins

M3 Nylon Nut M3 Washer M3x40 Socket  M3x15 Socket

X8 x4 Head Bolts x6 Head x2
M3x12 Socket M3x30 Socket M3 Nuts
Head Bolts x2 Head Bolts x2 x4

M3x12 Socket
Head Bolt

M3x40 Socket
Head Bolt

M3x15 Socket
Head Bolt

a) Install the Boom, Tail Gear Box with Belt on the Body.

b) then install the Fins, Boom Supporters on the boom. Then fix the tail boom
supporters on the body, locketitle is need for the bolts here.

Watch out the belt direction, make sure when the belt furns at the direction as
showed, the tail blades turn back wards.

G




Step 5. Rotor Head, Swash Plate, Washout & Paddle

M3x22 Socket M3x10 Set M3 Nylon
Head Bolt x1 Screw X2 Nut x1

Screw Direction

M3x22 Socket
Head Bolt

Wash Out Screw Direction

M3x10 Set
Screw

A Arm

a) install the Swash Plate, Wash Out, Rotor head on the main shaft. Tight
the M3x22 Socket Head Bolt to fix the rotor head position.

b) Install the Fly Bar into the Seasaw. Use the Flybar to push the stocked
short shaft in the Seasaw out.

c) Screw the paddle on the Flybar in the showed direction. Tight the M3
Set screw to fix the Paddle posifion.

d) Connect the ball link on the wash out with the Swash Plate inner ring.
Connect the ball link on the A Arm with the Swash Plate outer ring.




A few notes on Paddle and Fly Bar installation

Flybar Appares Here

ame Distance

a) make sure Flybar has been installed deep enought into the Paddle. Flybar show
appares from the hole on the paddle.

b) the centre line of Paddle and Flybar Control Arm should be pallele.
c) the 2 Paddles should be balanced to the center of the Seasaw.

d) Locktitle is need for all set screws on Seasaw and Arms here.

Step 6. Servos

= e = SCH

M2.5x16 Self M2x6 Socket '
Tapping Bolt x20 Head Bolt x8 )Ié%S Washer




Servo Nut

Servo Horn

M2.5 Washer

10 M2.5x16
Self Tapping
Bolt

ocket
3olt

Bolt comegs with Servo

a) all Servo Horn should be set to 11Tmm from the Center.

b) use M2.5 Self Tapping Bolt install Servos on frame.

C) use M2x6 Socket Head Bolts fix the balls on the Servo
Horn. Note the balls on Elevator Servo is in Servo Horn's

different side.




Step 7. Wire Up

Elevator
Rudder
Pitch
Gyro
Aileron
Receiver
With Sponge

Throttle
a) Install Reciver, Battery Gyro and other eletronic device.

b) Refer to the Radio manual, connect all the eletronic devices.

Step 8. Phasing Block

Main Grip Wash Out Arm

\ € . 6%@%#:@%—%Porolle

jmmy to the Boom

Boom ﬂPhosing Block

The Wash Out should be set at an angle so that the Main Grip and
Wash Out Arms are paralledl to the Boom.

10




Step 9. Radio Setting Data

Pitch Curve

Hovering Loop Roll Autorotation
100% 100% 100% 100% 100%
) )
75% | // " 7‘4 750 | / e | —_—
50 | 50% 50% I / 50% g s0% |-
25% ‘/ 25H ‘/ 2% o 254 |- / 2% o
O 0% 0% . S | s 0% o%
Throttle Curve
Hovering Loop Roll Autorotation
100% 100%‘ b 100% 100% 100%
75% | 75H \\// 5% | 75% 750
500 500 S0 | s0% | v 50%
25% | 25% |- 250 | 25% | 25% |
0 o 0% - o% 0 @ ? ? 4
Pitch Setting Swash Type Setting
Hovering (ID1 ID2 ID3 Autorotation JR | Futaba
Loop Roll 3D Swash Type SWH
High Pitch{9~10 9~10 718.5~9 12 S3120° SR3
Hovering [5~5.5 3 0 N/A Aile Elev Pitch
Low Pitch|-4 -6 -7(-8.5~9 -7 65% 65% 65%

Above data just give some general idea of setting. It varies by engine,blades,muffler and pilot's style.
Adjust by actual flight.

11




Step10. Set Up

a) Turn on the radio and set throttle position to middle position for 0 deg.
All horn distance should be set to 11Tmm from centre. Use the sub trim in radio
programe to adjust each servo to get control horn to the right angle.

Note: The 2 push pull link rod are not _(?
necessarily parallel. IS —
NS
o

S
~

b) Next is to adjust links from servo to 2 T arms and | arm so that the T arm is horizontal
and the inner arm is horizontal. Use the Guide Holes on frame to aim the two arms
being Horizontal.

Guide Holes Horizontall

12



c) Next adjust the links from T arms to Swash Plate
to level Swash Plate. A compass swash plate tool
can be used here as a guide.

=
Q
-
O
=

Horizontal

d) Set the Wash Out Arm horinzontal. 06-0501

Compass
Swash Plate
Tool

Center Line
of Mixing Arm

Mixing Arm

e) Set the mixing arm 2 deg downwards
to the Flybar.

S——c o -2 @ —*f“ -1 f) Install main blades and sef the main

“ ) N R = blades to 0 deg pitch. One ball link
might need to be cut shorter to get
the right pitch.

T
i=mlqep
i =rgih

g) Install and adjust the engine link so that link is 0 deg to the servo horn and the
engine horn.

13



Summary

f) Set main blade to

Link to cut in 0 deg pitch.

d) Level the
Wash Out Arm
e) Set Mixing Arm
2 deg to Flybar.

c) Level the
o A F Swash Plate
v ASBNS RN
VAISEP) D)
Nz

b)Level the T Ar
and Crank Arm

a)Servo

Horn
180 deg <

Linkage Length

- Linkage Length

All Linkage Length are measured in this way. In case you change ball links, you can

set the same measurement.

14




N
S
S
o~
=
0
=
(&
J\T)
;'37\-
x‘,l(
T (T
N:
(]
Y

==
T
[ 227
N\

X _,. ’ a‘ (. ‘.-
&\?

Linkage Length:

Main Blade Holder to Mixing Arm:

X\ 1)

s
N
Ay O\

AN
3

25mm(0.984inch)x2

Fly Bar Control Arm to Wash Out Arm: 4Imm (1.61 inch) x2

Mixing Arm to Swash Plate Inner Ring:

59mm(2.31inch)x2

Swash Plate Outer Ring to T Arm:  41mm(1.61inch)x2

T Arm Left to Servo Horn:
T Arm Right to Servo Horn:
I Arm to Servo Horn:

Engine Link:

15

168.5mm(6.63 inch) x2
81.5mm(3.2inch) x2
85.5mm(3.37inch)x2
85mm(3.35inch)x1



Step 11 Canopy & Final Check

Canopy
Window

Canopy
Damper

M2.5 x6 Self
Tapping Bolt

Canopy Body

Note: Clean the Canopy with detergent or soap water before attaching the
Decal on the canopy.

When Main Blades turn clockwisely, the Tail Blades should turn Clockwisely too.
If not, the Belt might be installed in wrong direction.

16



	Step9.pdf
	Step9.pdf
	Sheet1





